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Purpose: Investigation of the influence of anodized titanium custom abutment on the

color of high-translucent zirconia used for the superstructure.

Methods: Using a columnar titanium alloy with a 10-mm diameter and 10-mm height,

3 types of samples: untreated (gray) and anodized (gold and pink) samples, were

prepared as experimental groups. For the control group, resin samples were prepared.

High-translucent zirconia with a 0.5-mm thickness was used for the samples, and 2

types of cement paste: those with universal and opaque colors, were used. The paste

was inter-positioned between the abutment and zirconia, colorimetric tests (L*, a*, b*

values) were performed using a non-contact type dental spectrophotometer, and

differences in color (AE) on comparison with the control group were calculated.

Results: When the universal and opaque colors were used, the color differences (AE)

were 11.61 and 5.81, respectively, being significantly different between the cements

(P<0.05). In addition, when the pink titanium sample was used, the color difference of

the opaque color (AE) was 4.21, being the minimum value. On the other hand, the

color (hue * chroma) index of the use of the opaque color, a* value, showed diverse



changes, such as -0.66 (tended to be green) when the gold color was used.

Conclusions: These findings suggest that the use of anodized titanium and opaque

color cement reduces color change of high-translucent zirconia. In addition, the

findings of a* value variation suggest the necessity of color adjustment, such as

adjustment of the stain, because the color of the abutment may influence the color

of high-translucent zirconia. (254words)
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6) ERDZAMVIBIUFI (33, F130)

(FE30)

Table 1 Mean L* a* b* values of the experimental (gray, gold, and pink) and control
groups.

Table 2 Results of multiple comparison of L* a* b* when the universal color was used
between the experimental (gray, gold, and pink) and control groups.

Table 3 Results of multiple comparison of L* a* b* when the universal color was used

between the experimental (gray, gold, and pink) and control groups.
Fig 1 Abutment sample (a. gray, b. gold, c. pink) and resin sample (d. control ).

Fig 2 Color differences (AE) between the experimental (gray, gold, and pink) and
control groups.

Fig 3 Color differences (AE) between the cements (universal and opaque colors).
(Fn0)

7 1 F2EfE (gray, gold, pink) &%t FEEE(control) D L* a*b*fiE o K fE

7% 2 2= N—H LAl FREO SEBR B (gray, gold, pink)&xtE#EE(control)d L* a*b*
D> 2 LIS TE Dt R

3 34— o fif R EZBREE(gray, gold, pink)& st FREE (control)d L*a*b*D % &
PERERR IE Dt R

1 73w ACREE (a. gray, b. gold, c. pink) & LUk (d. control)

2 EAUN(mam NPl =) fICEIT D07 (AE)

3 FZERHE (gray, gold, pink) &5t FEEE (control) M D 4.7 (AE)
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7) %, (FE3L, Fa30)

% 1 Mean L* a* b* values of the experimental (gray, gold, and pink) and

control groups.

FERTE (gray, gold, pink) &%t B (control)?> L*a*b*E D2 fH

color of universal

color of opaque

L* control 67.45(0.02) 72.69(0.02)
gray 58.51(0.05) 65.62(0.13)
gold 58.65(0.12) 69.27(0.03)
pink 57.74(0.02) 70.06(0.04)

a control 1.65(0.04) 0.73(0.05)
gray ~0.40(0.09) ~0.98(0.07)
gold ~0.55(0.09) ~0.66(0.11)
pink 2.41(0.06) ~0.23(0.08)

b* control 14.12(0.14) 14.23 (0.04)
gray 6.20(0.09) 9.49(0.15)
gold 10.53(0.10) 11.62(0.10)
pink 5.57(0.14) 11.1(0.08)

(Ss.D.)
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7% 2 Results of multiple comparison of L* a* b* when the universal color was used
between the experimental (gray, gold, and pink) and control groups.
= N—H L RO SEBREE (gray, gold, pink) &xf BREE (control)
L* a* b* D% ik i DOfs F

*

comparison L a* b*
O® %k %k %k
e * * *
Q@ * * *
D©) n.s. n.s. *
@® %k %k %
@@ %k %k %k
(Dcontrol @gray @gold @pink (s.D.)

* :P<0.05 n.s.:not significant
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3% 3 Results of multiple comparison of L* a* b* when the opaque color was used
between the experimental (gray, gold, and pink) and control groups.
T~ —7 ik O EZEREE (gray, gold, pink) &xf BREE (control) @ L* a* b* o
% F LR E D e 2R

comparison L* a* b*
00 * * *
06 * % *
(114 * * *
(213) * %k *
(214 * % *
(314 * * *
@control Agray @gold @pink (S.D.)

% :P<0.05
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X1 73w A RRE(a. gray, b. gold, c. pink) & LUk (d. control)
Abutment sample (a. gray, b. gold, c. pink) and resin sample (d. control).
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3 Color differences (IE) between the experimental (gray, gold, and
pink) and control groups. FE&R#E (gray, gold, pink) & %FHEEE (control)
Motz (JE)

AE
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